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19.05 x 2438 x 6026 1 2222 | R43702 FB72209001 Tl2941(451.2] 29 u L |1,529] 187 | 833 | 120 | 55 2 1 15 4] 3 3 1 30 11,750
P |1,645] 190 | 849 | 103 | 61 2 1 14 0 2 3 1 29
19.05 x 2438 x 6096 1 2222 | R43702 FB72205003 T294.1]|451.2] 29 u L |1,529] 187 | 833 | 120 | 55 2 1 15 0 3 3 1 30 1,750
P |1,645] 190 | 849 | 103 | 61 2 1 14 Q0 2 3 1 29
19.05 x 2433 x 6096 1 2,222 | R43702 FB72209004 T|2941|451.2] 29 V] L [1529] 187 | 833 | 120 ] 55 2 1 15 0 3 3 i1 30 11,780
P (1645 120 | 849 | 103 | 61 2 1 14 0 2 3 1 29
19.05 x 2438 x 6096 1 2,222 | R4A3356 FC19263805 T1303.2]|4675] 28 u L |1,595] 193 | 872 | 167 | 64 2 1 16 0 2 1 1 33 |1,829
P |1,670] 184 | 864 | 149 | 65 2 1 15 0 0 1 1 28
19.05 x 2438 x 6096 1 2222 | R43356 FC19263806 T}{3032]|467.5| 28 U L |1.595] 193 | 872 | 167 | 64 2 1 16 0 2 1 1 33 [1,829
P |1,670] 184 | 864 | 149 | S5 2 1 15 0 0 1 1 28

*xx SUb Toll(025) +=+ 5 11,110{Kg)
*#* Condition of supply : As—Rolled #+#

« Position — T:Top, M:Middle, B:Bottom
« Tensile test — Direction: Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)

* Division — P:Product analysis, L:Ladle analysis
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« The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HERERY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREVENTS
Chief Of Qually Assurance Team
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